QUEEN




Hardware list:

C M6*50

8PCS

F B*20

20PCS, installed in slats

B M6*35

6PCS

E 4#

2PCS

A M6*15

16PCS

D M6*20

10PCS



Karl
  F B*20

Karl
20PCS,installed in slats

Karl
Hardware list:


Step 1:
C M6%50

8PCS

1PC

E 44




Step 2:

w2 w2 w2
() (@] (@]
[m A [
< <+ (&N
LO [}

(o) [enN]

=% =%

O o] =
p— = sl
[aa) [ [}




Step 3:
A Mo*15

8PCS

1PC

E 44




Step 4:
A Mo*15

4PCS

1PC

E 44




Step 9:
A Mo*15

4PCS

B M6*35

E 4




Step 6:

installed with caps.

ALL the slats have been

uld make replacement with caps if they were broken.(Hardware Number: F B*20)

We co



Karl
ALL the slats have been installed with caps. 



We could make replacement with caps if they were broken.(Hardware Number: F B*20) 


	111
	图纸和视图
	模型


	222
	图纸和视图
	模型


	333
	图纸和视图
	模型


	444
	图纸和视图
	模型


	555
	图纸和视图
	模型


	666
	图纸和视图
	模型


	777
	图纸和视图
	模型


	888
	图纸和视图
	模型





